






4

Assembly Guide

Install      AL handle and      AL front panel to     
     side frame with      Hex socket screw M5x20 [4].

3

81

5 Insert      Nut OB M3 [4] into the rail slot on side 
frame then install      inside front panel by  
      Umbrella Phillips screw M3x6 (Dog Point) [4]. 

4

10

2

Insert      Nut OB M3 [4] into the rail slot on side 
frame at the bottom. Install      GP Bar [2] with      
      Umbrella Phillips screw M3x6 (Dog Point) [4] 
from GP Bar Kit. 
Note: Location of GP Bar per user requirement. 
Additional GP Bar can be purchased separately.

4

12

10

Install       rear panel cover and tie with      
Umbrella Phillips screw M3x6 (Dog Point) 
[4]. [Convex shape is outside, see detail A 
in item 5].

6 9

1. 2.

3. 4.



5

Detail A

Slide      Top/Bottom cover and 
into slot on side frame and 
fasten with      Umbrella Phillips 
screw M3x6 (Dog Point) [4] 
* GP-S Bar is also an optional 
component you can order extra.

7

10

Completed assemblyPlace the      rubber foot at the bottom of box.
* Clean surface before placing rubber foot. Isopropyl 
Alcohol 70% is recommended.

11

AL Bar 3U-6U

Bar support Brkt.

Umbrella Phillips screw M3x6 (Dog Point) 

Nut OB 5.3x12.0 (M3)

Item QuantityPart Name

1

2

3

4

1

2

2

6

GP-L Bar Kit (for HS-19” 3U-6U)

5.

6. 7.



Specifications

Attribute

Product 188-1323

External Width

External Depth

External Height

External Dimensions

Body  Material

IP Rating

Color

Lid Color

Flanged

Shielded

Gasket Material

Standard Met

Application

Value

HS-19 5U- 425W-335D

425mm

335mm

217.30mm

425 x 245 x 217.30

Aluminum Extrusion

IP30

Black

Black

No

No

No

ROHs Compliant

Electrical, Electronic, Industrial

6


